356

H40, H44 & H46 Mowers
H50 & H54 Dozer
E60 Dump Cart
Parts Catalog
71 - 7R




SUPPLEMENT FOR
H40, H44 AND H46
ROTARY. MOWERS

All of the information and instructions contained in the Operator's
Manual 9-35292 for the H40, H44, and H46 are applicable to the J
series mowers. .

The significant change in the J series are longer drive belts to
accommodate installation on 1973 model tractors.

Following is the drive belt cross reference chart for interchange -
installation between H series and Jseries rotary mowers.
H40, Hh4, & H46==-=C17050  J40,J44,&J46---C18708 Chearance

H44 & H46---C17052 J44 & J46~--C18709 Q:S%Ebgh Clearance




H40, H44 AND H46 ROTARY MOWER
HS0 AND H54 DOZER BLADE
EG60 DUMP CART

FOR 220, 222, 442 AND 444 COMPACT TRACTORS
(S/N 9646800 & AFTER)

PRICE 75 CENTS Parts Catalog No. 1188

.......

Print Shop 3000 4-71"

Model Designations Tractor Application

220 222 442 444
H40 Rotary Mower X X (1 (1)
H44 Rotary Mower X X X X
H46 Rotary Mower (1) X X X
H50 Dozer Blade X X (1 @)
H54 Dozer Blade (1 X X X
E60 Dump Cart X X X X

(1) Will Fit But Not Recommended.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IHustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspondto those in
the "Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

atbrevised Parts Book
ted\ Irito their respective

It is imperativ

pages be ins N
Parts Books 2 on as received. Failure

to do so will @)ﬁ o confusion and defeat the
purpos%g ook,

Indented Desc n

Indented parts in the descriptive list areapart

The quantity shown in the '""Number Required" is the number of parts used on a ma- -~
chine except where parts are'indentedin descri st. In this case the quantity shown is the
number required for the preceding assen@l@ assembly.

%SCRIPTION REQ'D

eceding assembly or sub-assembly.

REF. PART NO.

A 55159 CYLIND R ~rear steering ... ... . ¢ ¢t et n s oo 1
28 A 56208 SOCk U\) SY - rear cylinder . . ... .............. 1
29 A 55956 @“ Z adjusting, SOCKet @SSy . . . ... oo verrnnn.. 1
30 A 55957 AT - socketball, . ... .........¢c..0 ... 2
31 A 56210 RING -socket . .. ............ .. ... ...... 1
32 A 56209 SEAT -~ socket SPring . .. ...t it v vt ot v oo vonnnn 1
33 G 45175 @ LAMP ASSY -socket assy. . ... ..o i vievenn.. 1

16- 836 BOLT - 1/2"x2-1/4"N.F.heX. . . . v v o v v v v v aenn. 1
34 132- 104 PIN - cotter, 3/16" x 3" . . . . .. vt it 1
35 A 55889 STUD - ball,socket & cylinder ... ......... ..., 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . . . ... ... .......... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... v it iimnnnnns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and ""Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




ALPHABETICAL INDEX
MOWER SECTION

AXle . L it it it i ittt e et e e e teeces e 11
Belts . ......... e e e c et ec et e 5
Blades, H40and H44 ............ s eevosee N
Blades, H46 . . ........ e h s e s erea s e esenensaas 9
DeckS v v v v v v e e aens s e naae ceeccannans eeeees 5
Guards and COVETrS 4 e v et v o mecoenoanocenennen 5
Housing, Spindle . . ......... e s e e sas cee e en 9
Idler,Deck ........... S ee e ean cee e

Idler,Drive . . .4 v ve v e ceseeee @9@ 11

Lift Assembly. . « v e v s v v v nuwee .....\o.....ll
Pulleys, Deck .o v inivvnnen..

Rollers, Rubber ......... “- &% ....... .. 5
Spindles . ....een.... . e, . 7-9
Wheels, Gauge ....,% Q ............... 11

AXle o ...t et i e e eeee e s e e e e cnonn .15
Body . vt h i i i e e et e e e s e e s 15
Extensions, Side . .. o v v ittt ittt et nneecananen 17
Tongue . .....ce0uo. e s s e s e a e s ases e .15







CASE MODEL H40, H44, AND H46 ROTARY
DECK, BELTS AND DECK

EF.

CoOo-TOOO U hWWwNhNN - P -

Printed in U.S.A.

PART NO.
C 15575
C 15620
C 15592
C 16093
C 16094
C 14965
C 15679
C 15680
C 15681
C 15675
187- 1036
C 15640
C 15639
C 15634
113- 102
192- 20
129- 102
A 70514
195- 108
132- 310
C 14892
111- 317
192- 21
129- 103
C 15562
C 15560
C 15561
111- 202
C 15935
C 17050
C 17052
321- 1571
A 70404
C 12519
C  1595¢
C 17108

MODELS H40, H44, AND HA46

DESCRIPTION
DECK - mower, H40 (38")
DECK - mower, H44 (44")
DECK - mower, H46 (48') - -

BELT - mower deck, H40 - - -
BELT - mower deck, H44 « - -

BELT - mower deck, H46
GUARD - deck belt, H40 - - -
GUARD - deck belt, H44 - - -
GUARD - deck belt, H46 - - -
COVER - deck, small- e

MOWERS 5
COVERS

REQ'D

..... crecrireceeeennal

SCREW - 1/4" x1/2" NC hex self -tapping « - - «

BAR - safety, H40

BAR - safety, H44 « -+« =« « -

BAR - safety, H46 « - - - - - -

BOLT - 5/16" x 3/4" NC hex ZP -

LOCKWASHER - 5/16" ZP -
NUT - 5/16" NC hex ZP
ROLLER - 2-1/2" x 2-3/8"-
WASHER - 5/8" ZP + « »
PIN - cotter 1/8" x 1"
SHAFT - rear roller -
BOLT - 3/8" x 1" NC
LOCKWASHER - 3

NUT -~ 3/8'" NC I
BRACKET - ax]

/4" rd. hd.

DECAL ~ height adjust « - » » -

DECAL - safety

pivot, H46- -

\@éz

Squareneck-....-.-.-....
Squareneck o . o068 0 00 000

March 1971

® e o ® s & * e e ¢ &

L] . . . . . L[] . L] .
o DO DD e b b DD = = DD DD DD DD DD DD DD S R DD e e 00 e e e e e e e







CASE MODEL H40, H44, AND H46 ROTARY MOWERS 7
PULLEYS, BLADES, AND SPINDLES

REF. PART NO.
1 C 17666
2 A 70280
3 C 10822
4 C 10942
5 126- 19
6 C 15763
7 C 15604
8 C 12261
8 C 12262
9 113- 205
10 192- 21
11 C 10810
12 C 15617
13 131- 152
14  113- 206
15 C 15963
16 C 12251
17 C 14731
18 111- 362
19  195- 530
20 C 14768
21  195- 525
22 131- 178
23 C 14482
24 A 63279

Printed in U.S.A.

MODELS H40 AND H4a4

DESCRIPTION
HOUSING - mower spindle - »
BEARING - spindle =« + .+«
WASHER - bearing seal .
WASHER - mower spindle - «
KEY - spindle, #11 Woodruff
SPINDLE - outboard
SPINDLE - center «««.«...

LN

BLADE - 14" (H40) =« e« v s +..
BLADE - 15-1/2" (H44)e « « « « - « -
BOLT - 3/8'" x 5/8'" NC hex (grade 5) -
LOCKWASHER - 3/8"« + e o0 eneena.

SPACER - bearing

PULLEY -outhoard » « « e ¢+ e ¢ s« ¢ e o o
NUT - jam lock 3/4" NF hex « « « « «

BOLT - 3/8" X3/4"NChex eoesoo

PULLEY - drive » c e e e cecose
PULLEY -deck idler « « s e« e o s «

BRACKET -idler «- e« ece s
BOLT ~ 3/8" x 1" rd. hd. a
WASHER - 1/2" ZP « « « &0

SPACER - idler bracket
WASHER - 3/8" ZP .
NUT - lock 3/8" N
SPRING - idler - .

RING - retainer

o

k

" e s e

o
&

.
.
¢ o e e e s

REQ'D
eee.3

o .
. »
.
« e
[« e>]

. .

s e & o e o s &
« ® 8 s e e« 8 o & o @
L T L I B I

.
[oR
N N e e N e N R R e N N L

.
e o & 8 s+ e o @
.
¢ 8 e o & & e e * o

e s e o ¢ o @

March 1971




g
-




CASE MODEL H40, H44, AND H46 ROTARY MOWERS
PULLEYS, BLADES, AND SPINDLES

REF. PART NO.
1 C 17666
2 A 170280
3 C 10822
4 C 10942
5 126- 19
6 C 15763
7 C 15604
8 C 14886
9 113- 205
10 192- 21
11 C 10810
12 C 15617
13 131- 152
14 113- 206
15 C 15615
16 C 12251
17 C 14731
18 111- 362
19 195- 530
20 C 14768
21 195- 525
22 131- 178
23 C 14482
24 C 14885
25 C 15616
26 A 63279

Printed in U,S.A.

MODEL H46

DESCRIPTION
HOUSING - mower spindle -+« -
BEARING - spindle « « ¢+ e+

WASHER - bearing seal «» « ¢« oo e te s e ces e aanne
WASHER ~ mower spindle- « « « e« « c e e oo B
KEY - spindle, #11 Woodruff « « « « « e e e e v e eveeann e e s
SPINDLE - outhoard « e« « e« e oo oo e s e s e s e s s e eane
SPINDLE - center « o « s o ¢ a2 s a s o e cecece s e ns e
BLADE - 17"outhoard « « « e e e e e s ¢ o & cecse s anaes .
BOLT - 3/8" x 5/8" NC hex (grade 5) » « « « e e e s e v..
LOCKWASHER - 3/8" o cecensnns seesenas
SPACER -bearing +ccecsccoceoctecacccancasse cse e
PULLEY -0outboard « « c « e« e o s o o s o o« c e s e e st s se e
NUT -~ jam lock 3/4" NFheX ¢ « s oo v ocecesoceccocnsns
BOLT - 3/8'" x 3/4'" NC hex - oo .«
PULLEY ~ drive « s ¢ ¢« « ¢ =« .o

PULLEY - deck idler« « - - - -
BRACKET - idler «« -+ «..

BOLT - 3/8" x 1" rd. hd. squa @- ceeane
WASHER - 1/2" ZP « « « o+ » W
SPACER - idler bracket \
WASHER - 3/8'" ZP - -

NUT - lock 3/8" NC Ve s s ce s s s s s s e
SPRING-id]_er..%........................-...
BLADE-IG"(m% e e o s s 0800 e e e v o v s e v aneecaecsee
pULLEy-cen......... ......... e
RING - retaipe e s eceasanseeane e e ese s e sacene

March 1971

9

=
8
o

O b b bt PO DO = b= b i = = D WNWOOONHND WO W




10




CASE MODEL H40, H44, AND H46 ROTARY MOWERS

1

AXLE, IDLER AND MOUNTING ASSEMBLIES
REF. PART NO. DESCRIPTION REQ'D
1 C 16843 AXLE - rear (H40)e ¢« ¢ ¢ e e e e e e v o v aus D |
1 C 16844 AXLE - rear (H44)s « « « « « e e s e e s s st e cenn c e e e « oo
1 C 16845 AXLE -rear (H46)e « e « e s o s s s s e s soseessosesaceccens
2 C 14932 BRACKET - axle mounting (H40 and H44)- « « e ¢ « o s o o & e
2 C 14932 BRACKET - axle mounting (H46) » « +« .« . D I IR TIPS
3 187- 1036 SCREW - 1/4" x 1/2" NC hex self-tapping (4 req'd. for H46)- - . .
4 C 15618 KNOB - height adjust - « « « - - - e s e e e s e e cceanceaecenenn
5 C 15942 PIN-locking ..... e o s 0 e s e es e e e e e o0 s enseseanne
6 138- 177 PIN - 10lle o ¢ e o s e s nescens c et e e e eennna .
7 C 10482 SPRING ¢+ - e s e sseseesssecssas
8 138~ 92 PIN—r0113/16”x3/4" c s s e s e s e s e s e s s e s s s .o
9 C 15935 BRACKET ~ height adjust « e « ¢ e e c ¢ c e e e enesceccsscncas
10 111- 203 BOLT - 5/16" x 1" NC rd, hd, sSquare neck «««ceeeoeecesess .
11  C 14768 SPACER - height adjust « « « o « ¢ ¢ ¢ pa o0 s c e eeeeen .
12 G 49048 WASHER - 21/64" x 1-1/4"« « « « +
13 131- 176 NUT - 10ck 5/16" NC heX « ¢ ¢ o o S Nae\\p = ¢ oo o o s ccescneas .
14 C 16745 STUD-gaugewheel(H40and
14 C 14966 STUD - gauge wheel (H46)- . e e
15 C 17054 WHEEL - gauge (H40 H4@......................
15 C 14964 WHEEL-gauge(H46)%0........................
16 195- 533 WASHER - 1/2" ... e e et e es s se e
17 192- 21 LOCKWASHER - '. ..... e eescaas et e
18 129- 103 NUT - 3/8'" NC heffens= ..« ecr s e et anens
19 C 17648 BRACKET-frg& ting e s e e eoocoess e et s e e s e s s
20 C 16569 ' ....... et ettt
21 C 16575 BRACKET, ATIM o o o o v« oo e et
22 C 17597 BUSH AT e o oo o o o o » c s 6 e e s s s e s s e s e
23 113- 209 BO3-1/2"NChex--------------------
24 C 12264 S HINGYs idler pulley « o« e o e v v e e e e e s e s s e s e e eece e
25 C 10463 -idler .......
26 195- 525 R-3/3u..... .........
27  131- 178 NUT) - 10Ck 3/8" NC heX ¢ e o« o e s e meoeens e
28 C 14482 @%Rmc;qcuer.. .......... e te e e eeaan .
29 C 14269@ UT -belt tenSiOn e « ¢ o « ¢ o o v e e e c s s e s s s s s s ssosesssasse
30 C 16 SCREW - idler adjuste « « « o o o s« » ce s s s e e enen e ce e anen
31 138 PIN - roll 3/16" x1-1/4" + « <« . cereeaean cececsrensnan
32 1 PIN - cOtter « e e o 6 o s e o oo eeeeeen ceeeeen et ece s
33 4 ROD -pivot + e e v e v eennceeaecans c e e P eee s
4 1 310 PIN - cotter « « e e o o e e e o s e s es e e cecoescenesan .o
35 113- 208 BOLT - 3/8"x1-1/4"NC hex s «enoeoovess Ceeeeeana
36 C 16573 SPACER: ¢« e ¢ o e s s e esecoesnsccacsncsas e e e
37 131- 1114 NUT - lock 3/8'" NC hex jam « e « o s e e o o s o« B LI T S AT R
38 C 16824 FRAME - rear mounting e« « « « « = « « « « e e oo e e s s e e e ee
39 C 17048 PING: c e e 6 cv e eeaosanasocncensos e et ceceeacn ceeccns
40 129- 105 NUT-]_/Z”NChex......... ........ c e s e s s s e e e eecs .
41 C 10821 PIN - clevis 1/2" X 7/8"« « « o « et e e et eecnes e
42 C 10898 PIN - safety « e oo 00 00 v eunn cer e e e et et
43 C 17686 BOLT - "J" e e ae. [ e o e e e s s e s e s e e e e s s .
~44 C 17226 LINK - lift, short (H40) « « ¢ « s « e e e o s . et
4 C 17226 LINK - lift, short (Use with H44 and H46 on Models 220 and 222)
45 C 16938 LINK - lift, long (H44 and H46) + .« «vvoeeseen.
46  195- 533 WASHER =~ 1/2" (HAB ONLY) = « « o « o a s envennnennnnnn

Printed in U.S.A.

March 1971

WS DO = DO DD 00 WY I DO DO DI DO WY b b et b b b DO W DD DO DO DD S DD DO AR DO DD DO DD B b e b e e e DO DO




12




CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 13

MODEL HS50 AND HS54 DOZER BLADE

REF. PART NO. DESCRIPTION REQ'D
1 C 16524 BLADE - (H50) (44™). .ottt ieieiennneneennnnnnnnaaal
1 C 16525 BLADE -~ H54 (54"). ¢ ¢ e v o v . P |
2 C 10871 EDGE - H50 (44" ¢ e e e et et e nnvenececneceannnenenasdl
2 C 14440 EDGE - H54 (54" ). ¢ ¢ v e e e veveneeeconsencacoanenannasdl
3 111- 203 BOLT - 5/16' x 1" NC rd. hd. square neck (H50). . .. .v......8
3 111- 203 BOLT - 5/16'" x 1" NC rd, hd, squareneck (H54) . . . . ..o ve...9
4 192- 20 LOCKWASHER - 5/16'" (H50) .. ... R -
4  192- 20 LOCKWASHER - 5/16" (H54) v v v v o v ot o eevnseconcncnansd
5  129- 102 NUT - 5/16" NC heX (H50) e ¢ v v v v v oo oeeesennenncecnaeedB
5  129- 102 NUT - 5/16" NC hex (H54) e « o oo v o v evevesecacannnnneedd
6 C 16805 SPRING - blade « ¢ o v v oo eneesonneeseoeonsnanennessl
7 C 16803 BRACKET -~ DIVOL & e v e v e v o oevncenanan S |
8 C 16515 BRACKET - Center PUSH « v oo oo v oo eenenecesennneneeedl
9 C 16503 BRACKET - rear support ....... L |
10 C 16815 ARM = 1iffe c o v v e et nne e S N e envenoncnnnadl
11 C 16664 SKID v vt eenennnnenans B -
12 111- 362 BOLT-3/8"x1"NCrd.hd.sq CK teeeninncncensnal
13 192- 21 LOCKWASHER = 3/8"« « v v (025 o s esov o0
14  129- 103 NUT - 3/8" NC hex . ... . et eeeteeeeeseceaeeea2
15 C 10888 PIN—lock........Xq.......................1
16 113- 713 BOLT - 3/4" x 1-3/4" R |
17 131- 1112 NUT - lock 3/4" NC S |
18 C 16529 ROD - front pivo % S |
19 C 16530 ROD -~ rear pivof\.. L |
20 195- 541 WASHER-5 Y
21  132- 310 PIN - cotte X 1M e e ettt e e renennnecenonannnnadl
22 C 16531 LINK - 1i R |
23  195- 533 WASH R AN/ 2 i ettt iiti e teeenenecesanacenanea
24 132- 717 P t b3 |
25 195- 559 1-5/16" + e veeun... S 1
26 C 16532  RODWNIIft....... T |
27 C 10898 SAfEtY v v i i i i e et eteracreeeeeesesa
28 141- 56 - levisS 1/2" X 1-3/8" ittt ittt ettt el
321-1571@ CAL - "CASE", v vomenn, e
DECAL - 8afety. s e v oveeneceeeeeananssoasoesnasnenasl

C@;@@QD

Printed in U.S.A. March 1971




14




CASE ROTARY MOWER, DOZER BLADE AND DUMP CART

MODEL E60 DUMP CART

220,222,442 AND 444 COMPACT TRACTORS

EF. PART NO.

C 13788
C 13547
131- 176
195~ 2027
C 11942
C 13859
113- 111
131- 178
113- 206
C 14072
C 14073
195- 533
321- 1571
C 14221
C 17359
219- 1
C 13920
C 10888
132- 306

Printed in U.S.A.

DESCRIPTION

BODY s e cosoccoscccoccccccsaes
TAILGATE ¢ ¢ ¢ ¢ o oo cocoeaascncsse
NUT - lock 5/16" NC hex ZP .
WASHER ~ 11/32"ID ZP+ s e ¢ c s e e v ane
SPRING -~ 1r€leaSes « s s ¢ s s 6 s s a s o «
LEVER -~ release .
BOLT - 5/16" x2-1/2" NC hex ZP « « « . «

----- LR S A Y

NUT -10ck 3/8" NCheXx ZP:c v eeecencacnas
BOLT - 3/8" x3/4" NCheX ZP v cvoveeunnn.
TONGUE - front o« ¢ e e« ¢ s o & s e 0 s e cececaca
TONGUE - rear e s ¢ o o o« o et s e s s s s ess eacse
WASHER - plain 1M« c c e e et e e e e oo nceeea
DECAL:« c o evovoeann c e h st et ece e e
BUSHING—flanged............ e e e o eaene
WHEEL - centered hub (Used with axle)-
FITTING - 1ube « » » « « e s o s s PO
SHAFT - axle 33-3/4" (Used wi 66 wheel)
PIN-hitch ¢ ¢ e e ¢ e c a0 o « e s s e s e e
PIN - cotter 3/16" x 1- 4@

<

@@\

15

REQ'D
et .1
S
Ceeeeen |
..... ceaneenl
-
s s e e e s 4
e |
Y
cesesenese?
e eccesseesld
ceeseesee?
e e ececcceald
e e ceescsaeeld

March 1971







CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 17

MODEL

111- 111
192- 19
25- 104
195- 518

Printed in U.S.A.

E65 DUMP CART EXTENSIONS

DESCRIPTION REQ'D
BOARD - front .. .o e o vt et ot e e s ceesnsaccssasscnnanss 1
BOARD -~ Sid€ « o v e s e e oo esceveesessssassssnsscnnass 2
BRACKET -~ SuppOrt Side e e o o c e v e e s e e v o eeencocsnscssens 4
BRACKET - supportfront ... ... ceeecevececccscccncas 2

BRACKET - stop

BOLT - 1/4"x1" NC rd, hd. SQUareneck ......eeeeeoees 18
LOCKWASHER - 1/4"

............................. 18
NUT -1/4"NChEX v vuveeooscovsonnsossonnsaanns 18
WASHER - 1/4" 4 i it i i ittt ieeeeccansasansoncsnnnnns 6

March 1971




18
NUMERICAL INDEX

PART

NO.

PAGE
NO.

REF.
NO.

PART PAGE REF. PART PAGE  REF.

NO. NO. NO. NO. NO. NO.
A 63279 7 24 C 15617 9 12
A 63279 9 26 C 15618 11 4
A 70280 7 2 C 15620 5 1
A 170280 9 2 C 15634 5 6
A 70404 5 C 15639 5 6
A 170514 5 10 C 15640 5 6
C 10463 11 25 C 15675 5 4
C 10482 11 7 C 15679 5 3
C 10810 7 11 C 15680 5 3
C 10810 9 11 C 15681 5 3
C 10821 11 41 C 15763 7 6
C 10822 7 3 C 15763 9 6
C 10822 9 3 C 15935 5 19
C 10871 13 2 C 15935 11 9
C 10888 13 15 C 15942 11 5
C 10888 15 18 C 15956 5
C 10898 11 42 C 15963 7 15
C 10898 13 27 C 16093 5 2
C 10942 7 4 C 16094 5 2 (
C 10942 9 4 c
C 11942 15 5 C Q\%\<
C 12251 7 16 C @
C 12251 9 16 C
C 12261 7 8 C %13
C 12262 7 8 C 19
C 12264 11 24 C 22
C 12519 5 c 26
C 13547 15 2 C 30
C 13788 15 1 C 20
C 13859 15 6 C 36
C 13920 15 17 C 33
C 14072 15 21
C 14073 15 11
C 14221 15 14
C 14269 11 7
C 14440 13
C 14482 7 2 @) C 13
C 14482 9 O ¢ 38
C 14482 11 8 c 1
C 14731 7 c 1
C 14731 9 17 C 1
C 14768 7 20 c 45
C 14768 9 20 c 39
C 14768 11 11 C 20
C 14885 9 24 C 20
C 14886 9 8 C 15
C 14892 5 13 C
C 14932 11 2 C
C 14964 11 15 c 44
C 14965 5 2 C 1
C 14966 11 14 C 9
C 15560 5 17 C 5
C 15561 5 17 C 3
C 15562 5 17 C 4
C 15575 5 1 C 15
C 15592 5 1 C 99
C 15604 7 7 C 19
C 15604 9 7 C 1
C 15615 9 15 C 1
C 15616 9 25 C 43
C 15617 7 12 G 12

HARDWARE CODE NUMBERS

25~

111-
111-
111-
111~
111-
111-
111-
111-
113-
113-

113-
126-
126-
129-
129-
129-
129-
129-
129~
131-
131-
131-
131-
131-
131-
131-
131-

104
111
202
203
203
317
362
362
362
102

102
103
103
103
105
152
152
176
176
178
178
178
178

131-1112
131-1114

132-
132-
132-
132-
132-
132-
138-
138-
138-
141-

¥
306
310
310
310
311
n
92
319
56

187-1036
187-1036

192-
192-
192-
192-
192-
192-
192-
192-
195~
195-

19
20
20
21
21
21
21
21
108
518

17
17
5
11
13
5
7
9
13

8
6
18
10
3
14
18
18
12
7
1
9
9
14
14
9
35
23
16
5
5
9
5
16
18
14
40
13
13
13
3
22
22
27
8
17
37
24
19
12
34
21
32
6
8
31
28




NUMERICAL INDEX

19

7 PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

195- 525 7 21

195- 525 9 21

195- 525 11 26

195- 530 7 19

195- 530 9 19

195- 533 11 16

195- 533 11 46

195- 533 13 23

195- 533 15 12

195- 541 13 20

195- 559 13 25

195- 2027 15 4

219- 1 15 16

321- 1571 5

321- 1571 13

321- 1571 15 13 QZ:»

®\\°
_ N




DR TR Y R

bl b, 2 4

!
‘
;
v
<
IS
\




